£T’ P SOLID GSX Enclosure system
ower needs control

for SL00,1,2,3
CP X-5SL Tc?s\::nry o SL00,1,2,3) c €

Mounting instructions CP1-5SL 001330750 CP2-55L 001339752 CP35SL 001339754
Montage anleitung
(SD Navodilo za montazo N
X ) = - = < s <

Instrukcje montazu
Upute za montazu
(€2 Montazni navod = [T = - o b =
(8K Navod na montaz
(HO Szerelesi utmutato i P o o
(LD Montavimo instrukcija
WHCTPYKLWS 3@ MOHTaX CP1.45SL 001339751 CP225SL 001339753
(LV) Montazas instrukcija
EsD Paigaldusjuhend

= | = |

= L o = |

5 350 mm & 5 550 mm

cut out / remove
(wycig¢ / usunag)

SL0O -A1
SL1,2,3 - A1, A2, B1, B2, C1, C2

=] =
0~

26 B1 B2 26

N
al
?

N

18 Al | A2

750

90°

Closed 90°

C1 C2

o

000002020000 °20°02020200°0°20002020000°0°20002020Q°0c0°0°0°0
&
o

020020200200 0002000202000°0000020c02020202000202002000
°

Eo—1

losed \

e

Screwdriver flat-blade
(Wkretak ptaski)

/

Hole-position marker
left-down
(Otwér-znacznik pozycji
lewy dolny rég)

A19.02 1981029413 1/8




E' ' Power needs control

ou_l B HE I 3 ool
Sl e IR
I :
iz H
- [5) — ED@

52 N ]
0l
il
K
)
] ﬂg ®|o
o (L b
[ il °
EHW 3
e |lo
I 2
KLl 2
il :
flne °
ﬁ‘“ :nH H c
wo| |°ld
|| @i E[@‘S@
I A e
E g1k
° HO ? . p
¥, A EHRE
WP-A—| ; Al e
I A [ | —weT
\ BE(R(3%
I EINlE
€ | :
: UW-BCR 4
e TN
. :
\
|

A19.02 1981029413

SOLID GSX Enclosure system

P i
= &
= i
= =
i
2 &
3 H
ks f
////—h\\\
400
* o 210
[ \
@ II00| o |I0aneoo0n0000000) o ||@ [t
Pl U =8
T i
Iz ,

CR-A

2/8




SOLID GSX Enclosure system

£| ’ Power needs control

SRS

S S c N RS DNCO RS NSNS DS NN DN DN NN RN DN DN RN DN DN DO NSOV DS S © D

\;

DS

T g o ] g < A @ses,

Pcs
1
6
6
6
1
4
4

Name
Nut flange serrat M6 DIN6923 Zn

Support
Washer M8 DIN126 Zn
Screw M8x16 DIN912

Screw M6x10 DIN912
Washer M6 DIN126 Zn

Support

WP-T

Type ETI
WP-T

LG-T-B185-H-P3-C

2 |AS-SH 6x10
3 |AW-R6

4 |AN-FSH 6

5 |POP 100/185
6 |AW-R8

7 |AS-SH 8x16

S S O S DN P DD NS DI DN NI DN PO DD DDA DD DD DN OB

1

)i

No.

N 5 /s \

o890 oo o000 °000000CR KOOI MBI

Ja

)

ss ® s oS

6lE

©00 0000000000 000000000000

oOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOm

@] (0@ [O®]
[ Is _ _ _
©00000000000000000000 00O oﬁw © © ©
e ©6 = — = = =

U

E

0SL

3/8

A19.02 1981029413




SOLID GSX Enclosure system

E' ' Power needs control

L

<
s
(@)
e v
=)
[©@]0
o O
1 C
= _H_ )
° \@oﬂwu} o
5

99¢

_
~
T = T
8(@)" o c@c ° U 3P
5 [ = 7 7 = 7 =1 d
= I~ = =
[ |Tococoeorocos0s0000000e0s 1® & - : @ &°050:050:050902020502050502050209050205050:05050205050505050 hosocccccos0ec00e
© © p—u0
X&) — il oo oo oo / ®
L [[75°062070706706202056506502067 [T [°0°0°0°050650650505050°050505070°0°020°0:0°0°05000505050505 ©0°0:0:0°050°05050+
| = = = = = = = r = M
B s°¢°s°8°5°8°8°8°5°8°8°5° == == Hm == Mume”e”u”uMamoucuuuu”c”cwcwﬂwo”n”nmnmomo”u”uMumeueuuuuMg”/ucwﬂwﬂ”n”nmnmom M
} . R == == == . . .
g ° —— —— —— G coel
Er NI : > = = == ==
= ﬂr\ = \ = /
Ho ] o @ o ° omw_\P o
7 = —— 3
(an]
[Wa) p—

4/8

A19.02 1981029413




SOLID GSX Enclosure system

£| ’ Power needs control

R W@

5/8

i

T U U Y T —

\ S )\ \ \ S8 /

D 00O O DI NI DSOS NI NIV

/£

)

WP-T

Pcs.

1
6
6
6
1
4
4

Name

Nut flange serrat M6 DIN6923 Zn

Support
Washer M8 DIN126 Zn
Screw M8x16 DIN912

Screw M6x10 DIN912
Washer M6 DIN126 Zn

Support

Type ETI

LG-T-B185-H-P3-C

No.

2 |AS-SH 6x10
3 |AW-R6

4 |AN-FSH 6

5 |POP 100/185
6 |AW-R8

7 |AS-SH 8x16

1

BRNE°9°9° 8 o899 909090909999909°99909°9°99909°90999909°89°9°99°8°8099%9

)i

~

S S s s \

S e 800N OOV NN NN NIV NOVOIONONOVODNODNOVNOVODNS D

/

)

Ly

6l€

s s

ﬁmu
oOoOoOoOoOoOoOoOoOoOoOoOLO

@
i
i
i
i
i

L

O

000 Q0000000000000 0Oo0o0Oo00Oo00 o0

0000000000000 000Q00000000000000000000Q0000000000000Oo00oO

EA

0SL

drill
¢ 8 mm (x4)

(o (6) & (o)o ~ole)s. (o)<

A19.02 1981029413




SOLID GSX Enclosure system

E' ' Power needs control

™
5
= = -]
>/
sy T NZIIR] i /
: @ﬁ@ _H.%M%u
|- ——t, e
ﬁ = = = = = = = ! = !
E T T T === === === R R R R R R R A R
s} N .,L“_[_ o == == == [ ;L“_[_ e e / .,L“ S W@E O
G [~ Y . ol
s — — B
m <

062

6/8

A19.02 1981029413



SOLID GSX Enclosure system

£| ’ Power needs control

WD-K

Pcs.

Name

Support

Washer M8 DIN126 Zn
Screw M8x16 DIN912

Type ETI

s s S8 98
P

o LI L7L7LTL7 773 7T (7LT7LT (T TI T ITLITTLTLTLTLTLT

OO O o o000 0000080000000 000808080008080008 00809884
O LT FoT 5 -8 5 &8 & -5 5 8 -5 & o= = g e g 8- 5 8 O O & Ay
\ \ \ \

No.

1 _|POP 100/185

2 |AW-R8

3 |AS-SH 8x16

OO e D - O e O OO0 I Oed O OO O eI

[ O Y Y | 1 5 f 4 FCS I I Y G Y O B W
o) DDDDDDDDDDDDﬂ© ©_E©V ©o A©,@7©®WO@ﬁ© ko e e e o o

! 0SL !

AN-KFH 10.5x16.5 M8

001343731

A

ODDDDDDDDDDDDDDD‘@\WDHK%DDPDD DDDDDDDDDOEDDD
ODDDDDDDDDDDDDD _H__H_D D_H_ D_H__H_ DDDDDDDDDDDD
OO e O D0 O el O DD O e O D0 O e O Do O Meld I D O Meld O OO O e

(e[ =]ole) Je (e o[gole[=p (6]

7/8

A19.02 1981029413




£| ’ Power needs control

A19.02 1981029413

SOLID GSX Enclosure system

8/8




